Conversion
or Removal
of Nitrogen

from
Sewage

Maryland Center for Environmental Training
301-934-7500
info@mcet.org
www.mcet.org




Conversion or Removal of Nitrogen from Sewage

7 Contact hours
9 CC10 hours

Why and how is nitrogen removed (or converted to a less objectionable form) from wastewater?
Treatment operators will gain an increased understanding and operational skills regarding treatment
processes; taking into account structural requirements, chemical requirements, operational strategies,
and performance standards: nitrification; denitrification; breakpoint chlorination; ion exchanges;
ammonia stripping; nitrogen sources and forms; biological exchange; and combined phosphorus and
[...]
— Grant funding available for WWTP upgrades
« WWTP discharge goals:

— Reduce TP from ~ 6 mg/I to < 3.0 mg/I

— Reduce TN from ~ 20 mg/I to < 8.0 mg/I

nuary 2023 TN Remov 64

64

BNR Program

* To reduce total phosphorus concentrations,
most WWTPs began adding chemicals like
FeCl; or alum

* To reduce total nitrogen concentrations, most
WWTPs initiated a capital improvement
project to add “Pre” anoxic zones to already
existing nitrification processes for partial
denitrification

nuary 2023 TN Remov

65
Nutrient Removal
* Nitrification (Nitrosomonas, Nitrobacter
and Nitrospira) A
NH, + 0, & NO, 9 NO;
¢ Denitrification / \
NO; + organics = CO, + N, T

¢ BNR Process — MLE
*  FeCl;, Alum, or PACI for TP removal

FeCly

66

22



Biological Nutrient Removal

Al/Fe

o
INF._| IO NCE) EFF.

o O
ANOXIC  AEROBIC

Modified Ludzig-Ettiger (MLE) N\

WAS

ANAEROBIC AlfFe

o
INF. EFF.
- %0920

o O

ANOXIC AEROBIC
Anaerobic/Anoxic/Oxic (A20) WAS

TN Remov

2/1/2023

67

ENR Program

* New Chesapeake Bay Agreement enacted in
2000; ENR Program began in that same year
* For WWTPs greater than 0.5 mgd

— 95% of wastewater discharged into the
Chesapeake Bay

— Grant funding available for upgrades

* WWTP discharge reduction goals:
— Reduce TP from < 3.0 mg/I to < 0.3 mg/I
— Reduce TN from < 8.0 mg/I to < 3.0 mg/I

nuary 2023

TN Remov

68

Common BNR/ENR Configurations

\< BNR >/

Denitrification Nitrification Denitrification
(anoxic) (aerobic) (anoxic)

\< ENR

* BNR:

— Modified Ludzack-Ettinger (MLE)

— Anaerobic/Anoxic/Oxic (A20)

— University of Cape Town Process (UCT)
* ENR:

— Enhanced MLE/4-stage Bardenpho

— MLE with Denitrification Filter

— Sequencing Batch Reactors

an 69

TN Removal

69

23



2/1/2023

ENR Program

* To further reduce total phosphorus
concentrations, most WWTPs began adding
increased quantities of chemicals

 To further reduce total nitrogen
concentrations, most WWTPs initiated a
capital improvement project to add “Post”
anoxic zones to already existing BNR facilities

nuary 2023 TN Removal 70

70
Nutrient Removal Strategies
¢ Nitrification (Nitrosomonas,
Nitrobacter, and Nitrospria) ] l
NH, + 0, & NO, & NO;
* Denitrification yd \

NO; + organics = CO, + N, N,
¢ BNR/ENR Process — MLE/E-MLE

l Alum/PACI/FeCl,

Anoxic Anoxic

023 TN Removal

Enhanced Nutrient Removal

Al/Fe
3
INF. 00 o | ZEFF:
Lo &
ANOXIC  AEROBIC Denit.
\ Filter
WAS

Al/Fe

ANAEROBIC
INF R0
InF, M
[e)e]
(<] O O

ANOXIC  AEROBIC

ANOXIC AEROBIC

TN Removal

72

24



Enhanced Nutrient Removal (ENR)

¢ Over the past two decades, BNR facilities have
been upgraded to improve nitrogen removal
efficiencies:
— Mixed Bed Bio-reactors (MBBR)
— Integrated Fixed Film Activated Sludge (IFAS)
— Biological Aeration Filters (BAF) for nitrification
— Tertiary denitrification filters

anuary 2023 TN Remov 3

2/1/2023

73

Wastewater Nutrient Removal

Enhanced (ENR) Total Nitrogen (TN) removal is now
required:

— BNR standard, 5 to 8 mg/L of TN is not adequate
— Bay 2010 TMDL Target: < 3.0 mg/L TN
— TMDL — Total maximum daily loading

— Low threshold - Limit of Technology /State of the
Art (LOT/SOA) is about 1.0 mg/L TN (soluble Org-N)

nuary 2023 TN Remov 4

74

Wastewater Discharge Limits

Typical Total Nitrogen Standards, mg/L

- Moderate 3.0-5.0 (BNR)
Bay Target <3.0 (ENR)
— Severe <25

-~ Very Severe <15
— LOT/SOAa) <1.0
(a) Limit of Technology/State of the Art

anuary 2023 75

TN Remova

75

25



TN Loadings to the Chesapeake Bay

Wastewater
(Million pounds/year)

Municipal WWTP upgrades
with BNR & ENR technology — [ **

-!'!'!'-!.! [ TT R

| | 1
II -i. iH iﬂet WLA
T

< mmmeeee ENR Program -------- > | s

Nitrogen Loads, Mil lbs/yr
Municipal Wastewater Flow, MGD

" §iEiBfENEiARAGRREARSARAREZEAEE &

Chesapeake Bay Program — May 2016

anuary 2019 TN and TP Removal 76

2/1/2023

76

Wastewater Nutrient Removal

* Total Phosphorus (TP) is removed to high degree
with chemicals:

— Less than 0.3 mg/L TP; even less than 0.1 mg/L

— Bay 2010 TMDL Target: < 0.3 mg/I TP; at Potomac
River WWTPs, < 0.18 mg/L TP

— TMDL — Total maximum daily loading

— Low threshold - Limit of Technology /State of the
Art (LOT/SOA) is less than 0.05 mg/I TP (soluble
Org-P)

anuary 2023 TN Removal

77

Wastewater Discharge Limits

Typical Total Phosphorus Standards, mg/|

- Moderate  0.5-1.0 (BNR)
Bay Target <0.3 (ENR)

— Potomac River < 0.18 (ENR)

—~ Very Severe <0.1

— LOT/SOAa) <0.05

(a) Limit of Technology/State of the Art

26



TP Loadings to the Chesapeake Bay - Wastewater

s Indlustrial

Bans on Phosphates in Laundry = nunicipal
Detergents; MD - 1985; DC — 1986; VA + Municipal
. | —1988; PA - 1990

- N - ey o oau

s i ional Ban on P} t in ‘ 1500
“I Dishwasher Detergents, 2010

L ] Met TMDL

1000

Phosphorus Loads, Mil Ibs/yr

Municipal Wastewater Flow, MGD

esapeake Bay Pro —May 2016

January 2019 TN and TP Removal 79

2/1/2023

79

Wastewater Flows to the Chesapeake Bay

16 3000
o Industrial
14 .
+ Municipal e
s High Annual Flow
que®® Precipitation Begin including
; 2000
o g o S W B WWTPs < 0.5 mgd o
1e2s\"®. ' gro A T <)
¥ nc! v“\auﬂ“ — / I H
3 o\ : S S, w0 §
2 3 I
2 il !I IIIIIIIIi :1 ~5% increase 5
N - I g
4 | | 1000 8
a 4
2 11| 0 =
'E, . Begin water Conservation efforts 0 :Ea'
2 H =
g g
o o
g g8 228238 &
FREHAEFAE AR eGR4 88 ¢
ake Bay Program — May 2016
January 2019 TN and TP Removal 80

80

Role and Impact of Nutrients
Effluent Quality

NPDES, TMDL’s, Effluent Quality

Lower Nutrient

Raw Standards??
Wastewater
Quality
Phased
Nutrient
Removal
BOD & TSS
January 2023 ™ val

81

27



How will future regulations affect Nutrient
Removal Requirements?

Regulatory Challenges:

— Clean Water Act (CWA)
— Chesapeake Bay
Program
— State Ordinances
* Nutrients
* Sludge
— Local Ordinances

2/1/2023

82

Nitrogen Removal Processes

0 TN Remov

83

Historical Overview

* 1920s - 1960s
— cBOD Removal
— Nitrification

= 1980s to 2000 — Nitrification with pre-
denitrification development (BNR)

e Past 20 years — BNR to ENR (with post
denitrification)

anuary 2023

TN Remova 84

84

28



Background Removal

* Background removal of particulate organic
nitrogen

— 15 to 40% of particulate nitrogen can be removed
in settled sludge (Primary Treatment)

— Nutrients are removed from the treatment
process when sludge is wasted

nuary 2023 TN Remov

2/1/2023

85

Assimilative Uptake

¢ Assimilative uptake of ammonia for biomass
growth

— 15 to 30% of ammonia nitrogen can be removed
by assimilative uptake (Secondary Treatment)

— Nutrients are removed from the treatment
process when excess biomass is removed

nuary 2023 TN Remov

86

Nutrient Removal

* Particulate organic nitrogen removal and
assimilative uptake combined cannot meet
low effluent nitrogen limits

* To meet low nitrogen effluent limits,
nitrification and denitrification processes are
needed

anuary 2023

TN Remova 87

87

29



Nitrogen Removal - Basics

Nitrification + Denitrification = Nitrogen Removal

* BNR/ENR converts TKN nitrogen
(prirr/1arily ammonia) in ;
wastewater to nitrite/nitrate and
ultimately nitrogen gas

* BNR/ENR requires two processes:
—1: Nitrification (O, & HCO,

required)

—2: Denitrification (Carbon required)

nuary 2023 TN Remov

88

Nitrification-Denitrification

Nitrification improves oxygen in receiving waters:

Autotrophs

Ammonia & Oxygen “ Nitrate

Denitrification removes nitrogen:

Heterotrophs

Nirate 4+ Food [mmmmmE) Nitogen gas t

nuary 2023 TN Remov

89
Simplified Nitrogen Removal
Nitrification : Denitrification
1
|
1
1
1
|
1
IAerobic (Ozpresent)| : | Anoxic (O2 absent) |
90

2/1/2023

30



Deammonification
“ANAMMOX”

b Denitratation

. . S
,/ Nitratation \

h

37.5% O, Denitritation

Nitritation

anuary 2023 TN Remov

2/1/2023

91

Nitrification-Denitrification

Org-N 5| Ammonification .
Org:N — NH;N Nitrogen Gas

TKN I
y5| Nitrification Denitrification
NH,-N NH;-N = NO;-N NO,-N —> N,-N
Aerobic Cell growth: : Anoxic Cell growth

anuary 2023 TN Remov

92

Nitrification-Denitrification

Carbon

Settling Nitrification then Denitrification
removal

* Specific WWTPs:
— Blue Plains (DC)
— Western Branch (WSSC)
— Patapsco (Baltimore)

anuary 2023 TN Remova

93

31



Nitrogen Removal to <5 mg/L

Secondary
Process

Methanol
Nitrification
PE

l Denitrification

|
0,60
0%o
00,0 % 0%
RAS1 i i
WAS1

WAS2
Blue Plains, DC Water 370 MGD (beginning early 1990s)

SE

94

Two Sludge System for BOD Removal and

Three Stage System for BOD Removal
and Nitrogen Removal to <3 mg/L

Secondary Nitrification Methanol  Denjtrification
Process Process Process
Raw SE NE 1 DE
o7 .0 0400
(o 0<%
%0 0s J.
RAS1 l RAS2 l
WAS1

RAS3 l
wAs2

'WAS3
Western Branch WWTP, WSSC 30 MGD (late 1980s)

anuary 2023

95

Patapsco WWTP (2018)
Baltimore, MD

Methanol

Tetra
BAF Denit.
Pure Oxygen Filter
Activated Sludge

96

TN Remova

32

2/1/2023



Process Control

* Three physical properties are typically
monitored in wastewater:

1. Liquid flow: Influent/effluent, recirculation,
return activated sludge (RAS), sludge wasting
quantities, chemical addition

2. Constituent Concentrations: DO, MLSS, BOD,,
TSS, nutrients, sludge solids

3. Gas volumes: air, digester gas

2/1/2023

97

Common Controlled Variables

* Aeration
— Set DO levels in different sections of process
— Control aeration time (cyclic aeration)

* BOD; and TSS loadings
— Maximize removal of BOD; and TSS before

nitrification/denitrification

* Ammonia, Nitrate, and Phosphate mass
loadings
— Avoid overloading unit processes

anu. 98

nuary 2023 TN Remov

98

Common Controlled Variables

* Chemical Addition

— Methanol, Ferric/Alum, alkalinity feed rates
* Internal Recycles (MLE processes)

— Set recycle flow rates based on process conditions
* Low water level to fill level (SBRs)

— Set fill level/volume based on process conditions
* Sludge Wasting Rate

— Control Solids Retention Time — One of the most
important parameters for advanced BNR

anuary 2023 99

TN Remova

99

33



Before You Can Control a Process
Variable, You Must be able to Monitor
It with Reliable Sensors

2/1/2023

What are sensors?

* Devices which measure a target
variable

* Two components
—Sensing Element /
* Tracks the variable being measured
* Sends signal to transmitter

— Transmitter (‘ ))
* Converts signal for use on local display I
* Sends signal to controller/SCADA

Sensor mage from:

nuary 2023 TN Remov 101

101
Nitrification-Related Process
Instruments and Parameters
* Temperature * Airflow distribution
* Flow meters * DO probe(s)
* Flow rates: * DO conc., mg/L
— Influent/Effluent * Ammonia probe(s)
— WAS

* Ammonia conc., mg/L
* Nitrate probe(s)
* Nitrate conc., mg/L

* Solids ret. time (SRT)
» pH/alkalinity
* ORP

anuary 2023

TN Remova 102

102

34



2/1/2023

Denitrification-Related Process
Instruments and Parameters

* Temperature * DO probe(s)
* Flow meters * DO conc., mg/L
* Flow rates * Nitrate probe(s)
— Inflows * Nitrate conc., mg/L

— Internal Recycle
* pH/alkalinity
* ORP

nuary 2023 TN Remov 103

103

BNR and ENR Processes

0 TN Remov 104

104

Evolution of Activated Sludge

¢BOD Removal

Nitrification

aerobic

35



BNR & ENR Processes

* Anaerobic-aerobic (AO)
* Modified Ludzack-Ettinger (MLE)
— Anoxic-aerobic
* Anaerobic-anoxic-oxic (A20 and UCT)
* Bardenpho
— Anoxic-aerobic-anoxic-aerobic
* Step feed
* Sequencing Batch Reactors
* Oxidation ditch

anuary 2023 TN Removal 06

2/1/2023

BNR Processes

MLE Good None - Moderate basin volume

Step Feed Good None - No nitrate recycle

SBR Moderate Inconsistent - No nitrate recycle

A20 Good Good - Moderate basin volume
- Sensitive to DO in return

Oxidation Ditch Excellent  Good -Long HRT and SRT

- Tight DO controls necessary

anuary 2023 TN Removal 0

Typical BNR Activated Sludge System

NRCY

Sodium Sodium
Hypochlorite  Bisulfite

Raw
o |5

Septage

& P{ Ao

o

Solids
Rocyclo
ARCY

I GBT Filtrate

Primary Sludge

@ . uﬂuﬂuﬂn@i

January 2023 TN Removal 08

108

36



Typical ENR Activated Sludge System

GBT Filtrate

Primary Sludge

2/1/2023

Denitrification/Nitrification Layout

po NN
(mg/l 0 ~0 3.0 2.0 1.0

Recir. E>
influent >

nuary 2023 TN Removal 110

110

Integrated Fixed Film Activated Sludge
System (IFAS)

NRCY

1 GBT Filtrate

Primary Sludge

— @ - ity

37



Integrated Fixed Film Activated Sludge
System

Media held in Aeration Basins to provide attached

growth for Nitrifying biomass
* Typical Floating and Fixed IFAS Media

— Kaldnes (plastic)
— Linpor (sponge) n L‘]
[, iy

— Ringlace (cord) e

1]
L

TN Removal

2/1/2023

112
Difference Between IFAS and MBBR
IFAS MBBR
Kidnshivted shidge ~ Sodmanttion
=
Ritum Shidgo
1. Fixed film and
1. Fixed film only
el
113

IFAS LAYOUT

38



2/1/2023

Oxidation Ditch

January 2023

115

Oxidation Ditch

Influent, Q RAS. 035Q

Aerobic Zone

— ;

Anoxic Zone

" | Clarifier

anuary 2023

116

Oxidation Ditch

117

39



2/1/2023

Sequencing Batch Reactor

Sequencing Batch Reactor

React Settle Draw Idle

Add Reaction Clarify Decant Waste
Wastewater  Tjme Effluent Sludge
Air: Air: Air: Air: Air:
On/Off On/Off off off off
119
Sequencing Batch Reactor
Inlet
Filling =
i Denitrification
///—_\\ fivine
I "ﬁ Crele L = | '
Nitrification
g
Settling
January 2023 TN Remova 120
120

40



Sequencing Batch Reactor

* TKN enters the SBR during the “Fill-mix” stage

* TKN is converted to nitrates during the “aerated
react” stage

* Most nitrates formed remain in the “low-water”
remaining after clarification

¢ Nitrates in the “low water” are converted to
nitrogen gas during the “Fill-mix” stage

* ORP plus nitrate probes would be helpful to
determine absence of nitrates

nuary 2023 TN Remov 121

2/1/2023

121

ORP Ranges for Processes

Biochemical Reaction ORP, mV

Wastewater Treatment:
Nitrification +100 to +350
cBOD degradation with air (O,) +50 to +250
Denitrification +50 to -50

Anaerobic Digestion:

Acid formation (fermentation) -100 to -225
Methane production -175 to -400
122

Sequencing Batch Reactor

* Nitrates are converted to nitrogen gas during the
“Fill-mix” stage in the absence of oxygen

* Percent nitrate removal in the “Fill-mix” stage is a
function of low water volume:
— % Nitrate Removed = Low water volume
(Low water + cycle fill Volumes)
* Optimum nitrate removal occurs with multiple
SBR tanks in service, e.g., large low water
volumes

an

TN Remova 123

123

41



Sequencing Batch Reactor

Influent
Mixer
Air

1. Fill

[Statie, Mixed or Acrated]

Mixer
Waste Air
shudge
S-IDLE TIME 2-REACT
(Mixed or Aerated)
Effluent =
4. DRAW 3.SETTLE
anuary 2023 TN Removal 124

2/1/2023

124

Sequencing Batch Reactor

Mixer
Influent — | —Influent
-

— e

7 FILL - Mixed

Waste Sludge t S
FILL - Static — ‘ —

Influent

Effluent

DRAW

SETTLE  gpac ye i g
anuary 2023 TN Removal 125
Volume | Sequence
s taken up duration Cycle sta .
equencel (s a % of | {asa % of yele stage of the sequence Air
capacity) cycle)
1 60 10 100 a3 ubstrate input With
(denitrification) | or without
(optional)

Reaction

Carbon With
removal
(and nitrification)

2 10 Clarification | Without

Decant
a 100 to 66 14 Treated water Without
removal
Idle
5 65 10 60 a Excess sludge Without
January TN Removal 126

126

42



Nitrification

0 TN Remos 1

2/1/2023

127

Two-step Nitrification

* For 125 years, nitrification was believed to be
solely a two-step process:

Oxygen Oxygen

0, \ 0,

Nitrosomonas Nitrobacter

Ammonia = Nijtrite === Nitrate

(NH; - N) / (NO,—N) (NOs-N)

Alkalinity
(HCO,)

nuary 2023 TN Remoy 128

128

Two-step Nitrification

* Two-step nitrification depends on two
organisms, which was the basis for hundreds
of studies on nitrification in wastewater
treatment

* Asingle microbe capable of catalyzing both
nitrification steps may actually be a benefit by
conserving more energy

anuary 2023

TN Remova 129

129

43



One-step Nitrification - Comammox

¢ Comammox (COMplete AMMonia Oxidixer) is
the name for a single organism that can
convert ammonia into nitrite then nitrate

* Existence of comammox organisms were first
predicted in 2006

e In 2015, the presence of such organisms was
confirmed within Nitrospira

* The Nitrogen cycle has since been updated

nuary 2023 TN Remov 130

2/1/2023

Classical, two-step nitrification
r ]
Ammonia oxidizers Nitrite oxidizers
=, Nitrosomonas
Nitrososphaera R Nitrospira  pitrococcus
Nitrosopumilus % 9
o XTO
Nitrospira \ o\
Urea, cyanate NH. NG,
‘ Nitrospira
L
One-step nitrification (comammox)
nuary 2023 TN Remov 131

Nitrogen Cycle in Wastewater (2016)

Nitrification (Comammox})

Nitrification

Ammonia Nitrite
oxidation oxidation

Mineralization Biomass

NH, -~

X
Fixation > NO
N?

DMRA NO_-

Assim. Nitrite

Reduction

Dissim./Assim.
Nitrate

Reduction

132

44



Nitrification
The oxidation (as by bacteria) of ammonia and

organic nitrogen to nitrites (NO,) and then further
oxidation of nitrites to nitrates (NO,).

Oxygen Oxygen
0, o,
Niti ’
Ammonia M’ Nitrite Nitrobacter N Nitrate
s St (NO,-N)
Alkalinity Nitrospira v
(HCO,)

2/1/2023

133

Nitrification Configurations

¢ Suspended Growth
— Extended aeration AS
— Oxidation ditch
— Step feed AS
— Sequencing Batch Reactor (SBR)
* Fixed Film
— Up flow Biological Aerated Filters (BAF)
— Moving Bed Biofilm Reactors (MBBR)
— Integrated Fixed Film Activated Sludge (IFAS)

nuary 2023 TN Remos

134

134

Denitrification

TN Remova 1

135

45



2/1/2023

Denitrification
Reduction of nitrates or nitrites commonly
by bacteria usually resulting in the escape

of nitrogen in the air.

Carbon Source Carbon Dioxide
(CO,)

Nitrate M Nitrogen Gas

(NOy) Ny) \
(HCO,)

Alkalinity

TN Remov

136

Denitrification Configurations

* Suspended Growth
— Pre and post Anoxic zones in AS processes:
* MLE
* Bardenflo
* Oxidation ditch
* Sequencing Batch Reactor (SBR)
* Fixed Film
— Up flow denitrification filter
— Down flow denitrification filter
— Anoxic Moving Bed Biofilm Reactors (MBBR)

Nitrogen Removal

| Nitrification — Process Control

anuary 2023 mova 38

138

46



Environmental Conditions
for Nitrification

 Nitrifying (Autotrophic) Bacteria

* CO, Carbon Source for Growth

 Sufficient MCRT > 10 days

* Adequate Oxygen > 2.0 mg/I

» Adequate Alkalinity to prevent pH drop > 70 mg/|
* Process operating pH range — 6.5 to 8.0

* No Toxics or inhibitory compounds

* Temperature has a significant impact on process

2/1/2023

139

Nitrification Process Monitoring

= Key Factors:
= Slow growth requires .

Minimum MCRT

adequate aerobic o
SRT or MCRT na litrification Occut
= DO typically >2mg/L 2 |
= pH 6.5-7.5 g,
T
= Target effluent 5 | NoNiitcalion Ocebrs —
alkalinity of 50 to 75
mg/L as CaCO, RO N

= Overall Reaction:
= NH,* +2 O, > NO; + 2H* + H,0

nuary 2023 TN Remov 40

140

Effect of Temperature on Nitrification

As temperature increases, nitrifier growth rate
increases (within the range of 4° C to 35° C).

Tt 1
As nitrifier growth rate increases, required
MCRT decreases.
pt MCRT
Rule of Thumb:

nitrifier growth rate doubles, required
MCRT is cut in half and required MLSS

l < For every 10°C increase in temperature,
concentration is also reduced.

141

47



2/1/2023

Nitrification Process Monitoring

= Key Factor 1
= Slow growth requires adequate aerobic SRT

= MAINTAIN ADEQUATE SOLIDS INVENTORY
Minimum MCRT

12
10
itrifi Oceurs
2 s
)
S
E°
(=) ™~
= 4
2 Occlirs —
o
12 14 16 18 20 22 24 26 28
Temperature, C

a 2023 42

TN Remov

Nitrification Process Monitoring

= Key Factor 2

= Maintain target DO concentration

Effect of Dissolved Oxygen
Concentration on Nitrification

As dissolved oxygen increases, nitrifier growth
rate increases up to DO levels of about 5 mg/L.

DO 1 pot

Rule of Thumb:

Maintain dissolved oxygen concentration
( at 2.0 mg/l or higher for complete

: nitrification.

TN Remova

48



Nitrification Process Monitoring
= Key Factor 3

= Maintain target effluent alkalinity

Alkalinity

Anoxic Anoxi axic o0
Primary offiuent 77N . .
{high in BOO and e o - A e
s / ° - * « o e
. Blse s " . . ¢
| !

2/1/2023

Nitrification

| Operations and Troubleshooting

anuary 2023 TN Remov 46

Indications of Nitrification Issues

* Increased ammonia levels in effluent